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下列样品由客户提供及确认为： 

The following sample(s) was/were submitted and identified on behalf of the client as: 

检测报告检测报告检测报告检测报告 

Test Report 

申请单位 

Applicant 

名       称： 

Name:  

上海湘伊实业有限公司 

Shanghai Xiangyi Industrial Co., LTD 

地       址： 

Address: 

浙江省嘉兴市平湖市浙江省平湖市城西路 899号 

No.899, ChengXi Road, Pinghu City ZheJiang Province CHINA 

样品信息 

Sample 
information 

成分/材质： 

Materials: 
(A)1/13ET50NY50 涤纶和尼龙 

颜       色： 

Color: 

(A)M/BC5180-TOP中灰花 

(A)M/BC5180-TOP Medium gray 
flower 

品       牌： 

Brand: 
 / 

款       号： 

Style No.: 
27691 

产品等级： 

Product grade: 

优等品 

Superior grade 

安全类别： 

Safety 
category: 

A类 

Category A 

样品名称： 

Product  
Name: 

袜子 

FINE TAM 

样品描述： 

Sample 
Description: 

(A)针织袜子 

(A)knitted socks 

生产商名称： 

Manufacturer 
Name: 

 / 

特殊信息： 

special 
information: 

 / 

检测信息 

Test 
information 

检测类别： 

Test Type: 

委托送样检测 

Submitted (sample send by 
client) 

到样日期： 

Sample 
Receiving 
Date: 

2022-08-16 

检测项目： 

Test items: 

根据申请者的要求 

Selected test(s) as requested 
by applicant 

检测周期： 

Test Period 
Date: 

2022-08-16-2022-08-18 

检测依据： 

Testing 
Accordance: 

详见检测结果页 

See testing results page 

检测结论 

Test 
Conclusion 

本报告仅提供实测数据， 详见检测结果页，检测结果仅适用于收到的样品。 

The report only give the test result, detail please see follow page, the results only apply to the sample(s) as 
received. 
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检测结果检测结果检测结果检测结果 

Test Results  
 
    

 

 
 

    

 

检测项目及测试方法 

TestItem & Test method 
判定 

Judgment 
样品 

Sample 
单位 

Unit 
技术要求 

Requirement 

 

 

测试结果 

Test Result 
 

 

起球 

Pilling Resistance 
GB/T 4802.1-2008 

参数 E--压力 780cN, 起毛 0次, 

起球 600次 

Test Parameter E--Pressure 
780cN, Fuzzing 0 Cycles, Pilling 
600 Cycles 

 

 

见结果 

See 
Results 

 

A 
 

级 

Grade 

 

- 
 

原样 Original 

级数 Pilling Rating 

 

 5
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样品照片样品照片样品照片样品照片 

Sample Photo 

 

  

 

  

 
 
 

**报告结束** 

**End of Report** 

    
 




